

Product Quality Certificate

U-007418.007



Product : Jumpax® Nature

Holder : Unifloor Underlay Systems
Arnsbergstraat 24
NL 7418 EZ Deventer
The Netherlands

Impact sound reducing according to ISO 10140-3:2010

Product	Test results	Test results
Jumpax® Nature with GreenFloor® and 2 mm Linoleum	10 ΔLin	22 ΔLw

Reference	Test date
Peutz A 3085-1E-RA	03-2016

Fire rating classification according EN 13501:2007

Product	Test results
Jumpax® Nature	Dfl-s1
Jumpax® Nature with 2 mm LVT	Bfl-s1

Reference	Test date
TÜV 89208416	08-2015
TÜV 89209529	08-2015

Product Quality Certificate

U-007418.007



Thermal insulation according to NEN-EN-12667:2001

Product	Test results
Jumpax® Nature	0,21

Reference	Test date
TÜV 89210247.19	02-2017

Unifloor Underlay Systems B.V.

Handwritten signature of Frank Vousten in black ink.

Frank Vousten
Product Manager

www.productquality.eu

Handwritten signature of Gerco Morsink in black ink.

Gerco Morsink
CEO